POLLUTANT TRADING FOR
WATER QUALITY IMPROVEMENT

A POLICY EVALUATION

wg-genl-13




By Norman Senjem
Water Quality Division
- Minnesota Pollution Control Agency
| 1997

TDD (for helping and speech impaired only): (612) 282-5332
Printed on recylced paper containing at least 10% fibers from paper recyled by consumers



FORWARD

This report presents the analysis and findings of a year-long investigation of point-nonpoint
source (P-NPS) pollutant trading. The effort has been supported by funding from the
Environmental Protection Agency, plus matching funds from state Clean Water Partnership
projects. Its goal is to assess the suitability of P-NPS pollutant trading for Minnesota.

The author initiated the investigation in October 1993. Shortly thereafter, a steering committee
[...]
increased capacity utilization. Thus, full-capacity costs at Rogers probably are lower than
would exist at a comparable facility without its advantage in existing sludge storage
facilities. ‘

Evaluation of Point-Nonpoint Source Tradin

At current influent concentrations of phosphorus, the relative cost of point vs. nonpoint
source phosphorus load reduction would not favor P-NPS trading. Even if capacity
~ utilization remained indefinitely at 1994 levels -- which is very unlikely -- the Rogers
treatment plant would maintain a clear advantage over nonpoint source costs related to
just about any BMP, especially after allowance is made for uncertainties and transaction
costs associated with nonpoint source BMPs. A safety factor of 2 applied to the most
economical nonpoint source BMP, manure containment facilities, would increase the cost
per pound from a base value of $2.50 up to $5.00, which is nearly equivalent to the

L 59




estimated point source control cost. Any extent of transaction cost, enforcement
uncertainty, or doubts about the lifespan of the facility would tip the scales in favor of
point source controls.

The conditions under which P-NPS trading might be advantageous are those under which
point source control costs are the highest -- i.e., at a typical influent phosphorus
concentration, under the present rate of capacity utilization. A plant facing a $13 per
pound cost of phosphorus abatement might realize significant cost savings by engaging in
P-NPS trading, provided that transaction costs can be held to low levels. Thus, several
manure containment facilities might be constructed as an alternative to phosphorus
treatment at the plant. At current flows and at 5.2 mg P/1 influent concentration, a single
feedlot with 500 animal units might even provide sufficient phosphorus reduction to
compensate for point source controls.

Thus, it is possible to identify conditions under which P-NPS trading would be
economically attractive for a wastewater treatment facility similar to the one at Rogers.
But would nonpoint source reductions satisfy the three additional key criteria of
equivalence, additionality and accountability? These questions can only be answered with
reference to specific circumstances. Thus, the conditions surrounding the Rogers case
will be used to evaluate these criteria.

First, could point and nonpoint source phosphorus loading reductions be treated as
equivalent in the case of Rogers? There are technical reasons why substituting nonpoint
for point source reductions may not be advisable. The discharge from the Rogers plant
tends to dominate the wetland, both in terms of hydraulic flow volume and chemical
loading. These loadings occur daily, and have a regular influence on the hydrology and
the chemical loads of the wetland. To substitute reductions in regular loadings of P for
reductions in highly irregular loadings from nonpoint sources may not maintain adequate
water quality protection of the wetland.

~ Second, would nonpoint source loading reductions be truly additional? To begin with,
the watershed that drains into the wetland in question is small, at about 9,000 acres, and
may not afford an opportunity for agricultural nonpoint source phosphorus reductions.
Supposing such opportunities did exist, they would need to be carefully reviewed to
ensure that they satisfied the additionality criterion. The nonpoint source measures could
not be required under the rules of a state or federal program, for example. This would
exclude feedlot construction for new or expanding operations, or existing operations that
had been cited for a violation of state water quality rules. However, funding of
improvements for existing feedlots could satisfy the additionality criterion, provided that
the increased funding were not somehow offset by reductions in funding of BMP cost-
sharing in local, state or fereal programs. These kinds of concerns would need to be
addressed to ensure that the additionally criterion is satisfied.

As for accountability, it may be presumed that if nonpoint source controls can be
achieved at one or a few locations, the property owners who agree to construct the

60



facilities can be held accountable for maintaining them. However, in case the property
changes owners, provisions may have to be made for continuance of the P-NPS trade
provisions, perhaps by specifying contract cessation procedures or attaching land-use
provisions to the land title. For example, if trading funds were used to finance feedlot
construction, and a year or two later the land parcel containing the feedlot were sold for
urban use, the nonpoint source reduction credits lost in the -process would have to be
replaced. Provisions to ensure their replacement should be in the P-NPS trading
agreement.

In summary, P-NPS trading does not appear to offer advantages in the case of the Rogers
wastewater treatment plant. However, a similar facility operating at a low level of
capacity and with a typical influent concentration of phosphorus might find trading to be
an attractive cost-saving alternative. Even then, considerable care would need to be
exercised in selecting nonpoint source BMPs that offer equivalent, additional and
accountable phosphorus load reductions. :

D. CASE II: LAKE ZUMBRO AND THE ROCHESTER WATER RECLAMATION
PLANT

This case study examines, retrospectively, the potential for trades between point and nonpoint
source phosphorus pollutant reduction requirements in the Lake Zumbro watershed in the
1980s. More specifically, it evaluates whether a relaxation of the NPDES phosphorus limit of
1 mg P/1 for the Rochester Water Reclamation Plant (RWRP) could have been combined
with nonpoint source phosphorus pollutant load reductions within the Lake Zumbro
watershed in order to achieve water quality goals in Lake Zumbro at a lesser cost than was
required for plant upgrades necessary to meet the 1 mg P/1 limit.

The relationship between phosphorus discharges from the RWRP and Lake Zumbro water
quality has been the subject of considerable monitoring and analysis over the past two
decades. Much of it was a response to regulatory issues between the City of Rochester and
the MPCA, concerning phosphorus limits on Rochester’s NPDES permit. A brief summary
of these studies and of the issues surrounding phosphorus limits is provided below, followed
by an evaluation of P-NPS pollutant trading options.

1. Background

Concerns about the quality of water in Lake Zumbro beginning in the 1970s led to a
series of studies by MPCA and independent consultants hired by the City of Rochester.
The purpose of these studies was to ascertain the effect of discharges from the RWRP on
Lake Zumbro water quality. MPCA studies in the late 1970s concluded that the RWRP
contributed about 77 percent of the phosphorus income to the lake on a normalized basis,
and the MPCA recommended phosphorus removal from plant effluent to an average level
of 1 mg P/l. The City requested a variance from the phosphorus limit, citing its own
studies and economic impacts. The issue was adjudicated at an administrative hearing in

61




1978. As a result of this and subsequent hearings before the MPCA’s Citizens Board, the
City was required to implement the 1 mg P/ effluent limitation. '

In 1984, an upgrade of the wastewater treatment plant was completed, at a cost of $59
million. It included a biological phosphorus removal system called Pho Strip (cost:
$655,190) to meet the 1 mg P/l effluent limit. For several months—from July 1984 to
February 1985 -- the upgraded plant succeeded in meeting the phosphorus limit.
However, during the subsequent three years the plant succeeded only once in meeting the
monthly average phosphorus limit. Consequently, MPCA issued the City a notice of
violation of its NPDES permit in January 1986.

In 1988, the City requested a review of its 1 mg P/l phosphorus effluent limit, based on
the conclusions of the City’s independent consultant. According to the consultant, -
phosphorus discharges from the RWRP had little, if any, effects on Lake Zumbro. It
concluded further that additional treatment to remove phosphorus, especially below 2.5
mg P/l, was not needed. The City also requested consideration of seasonal phosphorus
removal options as an alternative to the year-round 1 mg/l limit.

In the meantime, the City took steps to meet the final Environmental Protection Agency
deadline for municipalities to meet their NPDES permit requirements, which was July 1,
1988. The City installed a temporary chemical feed system in the spring of that year, and
subsequently installed a permanent chemical feed system for phosphorus removal. The
plant was modified to allow chemical removal of phosphorus in primary clarifiers with
additions of ferric chloride and polymer, and in final clarifiers with the addition of alum.
Later, sludge storage and handling capacity was increased, in part.io accommodate sludge
generated by the chemical additions for phosphorus removal.

Since July 1988, the City has been in compliance with its NPDES phosphorus limit. Even
so, the City persisted in its request that the 1 mg/1 P limit be reviewed, and a seasonal P
‘limit considered as an alternative. ‘

The MPCA study begun in response to this request found that reductions in phosphorus
discharges from the RWRP after the 1984 upgrade had resulted in a significant
improvement in lake water quality, contrary to the City’s assertion that its phosphorus
discharges had no significant impact on lake water quality. Previous monitoring had
shown total phosphorus concentrations in Lake Zumbro in the late 1970s to-be very high,
in the 300 to 900 microgram per liter range. These levels had declined to the 100 to 150
microgram per liter range by the late 1980s. Relative to other lakes in its ecoregion, Lake
Zumbro TP concentrations had declined from very high to near normal levels.

The MPCA study also contradicted the City’s contention that the 1 mg P/l phosphorus
limit could be raised to 2.5 mg /1 year-round without negatively affecting the water
quality of Lake Zumbro. It determined that between 38 and 71 percent of the available
phosphorus in Lake Zumbro originated from the RWRP, and that in-lake eutrophication
responses will be most severe in low flow periods when the RWRP effluent dominates
the lake.

62




In response to the City’s request to consider seasonal limits as an alternative to.the year-
round limit of 1 mg P/, the MPCA made the following recommendations:

e Oct.1-Mar.31 2.5 mg P/l
e April 1 -May 30 1.0 mg P/1
e June 1 - Sept. 30 0.3-0.5 mg P/1

Intensive monitoring was recommended to evaluate the extent of internal P loading, with
the understanding that the upper limits could be adjusted if warranted.

As for nonpoint sources, agricultural sedimentation and feedlots were listed as additional
considerations for water quality management, but they were not evaluated as potential
substitutes for point source reductions. On the contrary, trends to reduced sedimentation
within the Zumbro River watershed were cited as a reason why further reductions in
RWRP phosphorus limits may have to be considered in the future. The report cited
research indicating that reductions in sediment and associated turbidity can cause
increased algae proCuction if light is the most limiting growth factor. Furthur decreases in
RWRP phosphorus discharges could be required to compensate for such a development,
according to MPCA’s report.

. RWRP Phosphorus Control Technologies, Loadings and Costs

Phosphorus Treatment Technology

“The Rochester WRP has a rated design capacity of 19.1 mgd. The facility’s current
NPDES discharge permit requires that it provide advanced wastewater treatment to
produce effluent that does not exceed 14 mg/l BODS, 20 mg/l TSS, 1.6 mg/l NH3-N, and
1 mg/1 P. : '

Raw.wastewater is screened as it enters the plant, then is pumped from wet wells to grit
basins and preaeration basins in series. Wastewater from the preaeration basins is
combined in a splitter box that divides the flow to two primary clarifiers for removal of
settleable solids. Ferric chloride feed facilities were installed for feeding the chemical to
the splitter- box. The ferric chloride addition supplements downstream phosphorus
removal by precipitating a portion of the phosphorus in the primary clarifiers.

After clarification, primary effluent flows to the first stage aeration basins for
carbonaceous BOD removal. The first and second stage covered aeration basins use pure
oxygen for biological treatment. Oxygen is supplied by 2 ton/day cryogenic oxygen
systems. Each train consists of three complete mix basins operating in series. Mixing
energy oxygen is provided by mechanical mixers. Four intermediate circular clarifiers
separate the solids (mixed liquor) from the liquid stream. The major portion of the
intermediate return activated sludge (RAS) is recycled to first stage aeration directly and
the rest of the RAS stream is routed through Phostrip stripper basins. Excess activated
sludge (WAS) is pumped to the sludge holding basins for thickening before anaerobic
digestion or land disposal.

63




Intermediate clarifier effluent and supernatant from the Phostrip process flow to the
second stage aeration basins for nitrification and residual BOD removal. Following
second stage aeration, solids are separated from the flow stream in the final clarifiers.
RAS from the final clarifiers is recycled to the second stage aeration basins or is wasted
to the sludge storage basins for processing. Alum and polymer are added to the final
clarifier influent stream when needed to enhance capture of biological solids or to further
reduce phosphorus levels. Final clarifier effluent is chlorinated and discharged to the
Zumbro River. ’

The cost of phosphorus treatment includes chemical treatment at the primary and final
clarifier influent streams, as well as the additional cost required to handle, store and
dispose of additional sludge resulting from the addition of ferric chloride, polymer and
alum. It is difficult to estimate exactly the proportion of total sludge handling and storage
costs that are attrributable to addition of ferric chloride upstream of the primary clarifier.
This is especially difficult in the case of the Rochester WRP; where significant expansion
of sludge storage facilities were required for reasons having little to do with phosphorus
management. In consultation with the RWRP supervisor, it was decided that 25 percent
of the total costs of sludge storage should be attributable to phosphorus control (private
communication, Lyle Zimmerman). While this may somewhat overstate the precise
investment needs imposed by phosphorus control at the RWRP, for the purposes of this
case study it reflects a conservative estimate of the sludge handling needs generally
imposed by chemical phosphorus control on wastewater treatment plants. For example,
in Process Design Manual for Phosphorus Removal, it is reported that chemical
treatment increases the total sludge mass by 24%, (Black & Veatch Consulting, 1971,
p. 4 - 15), while in Volume 2, Design of Municipal Wastewater Treatment Plants, a 60 to
70% increase is said to be typical (Water Environment Federation, 1992, page 1070).

Table 3.3 Phosphorus Removal Cost

Capital Costs: [OTAL ANNUALIZED
' Chemical Pumps & Storage Tanks - - $160,817 -
Chemical Feed Structure $940,750
Engineering Fee $144,000
Polymer Storage (added in 1988) $250,000
Digesters and Sludge Storage* $4,500,000
Total Capital Cost $5,995,567 $600,000 -

64




Operating & Maintenance Costs:

Alum $137,000
Ferric Chloride : $167,000
Polymer . $ 76,000
Sludge Handling $100,000
Additional Cost of Operating the Digester** $37,500
Additional Cost of Operating Gravity Belts,

Centrifuges, and Other Equipment*** $42,500

Total O & M Costs: $560,000

Total Annualized Costs: $1,160,000

* 25% of a total investment of $18 million in digesters and sludge storage is allocated to
additional sludge generated by chemical treatment for phosphorus control.

** 25% of a total expenditure of $150,000 for electrical power used to operate the digester is
allocated to the cost of phosphorus control.

*** 25% of a total expenditure of $170,000 for operating gravity belts, centrifuges and other
equipment related to sludge thickening and conveyance is allocated to the cost of
phosphorus control.

Quantity of Phosphorus Removed and Unit Cost of Removal

The quantity of total phosphorus removed through chemical treatment, and its unit cost of
removal from wastewater, is estimated in five steps as follows:

1: The quantity of total phosphorus in the influent wastewater.is estimated.
Present (1987 average):

Plant Influent Loadings Per Year:
10.16 MGD * 8.34 * 9.5 mg/1 * 365 = 294,000

Projected Plant Influent Loadings, 2010: Ibs/day Ibs/year
Peak Day 7,906 2,885,690
Peak Week 4,705 1,717,325
- Peak Month 2,702 986,230
Average:Noncanning 1,270 463,550
Average: Canning 1,300 474,500

65




2. From this influent quantity is deducted an amount corresponding io a normal reduction
in the phosphorus concentration of wastewater by mechanical treatment. This
reduction has been estimated as 2 mg/l, based on literature sources.

10.16 MGD * 8.34 * 7.5 mg/l * 365 = 231,960 lbs TP/year

3. The amount of phosphorus remaining in wastewater effluent after chemical treatment is
estimated assuming compliance with the 1 mg/l limit.

10.16MGD*8.34*1 mg/1 * 365 = 30,557 lbs TP/year
(1994 Effluent Loading of TP: 82.21 Ibs/day, 30,006 lbs/yeér)

4: Toral phosphorus loading reduction is estimated as the difference between (2) and (3).

Estimate: 1987 Conditions ‘
1987 Influent : 294,190 1bs TP/year

Adjustment for 2 mg/l incidental removal 231,960 lbs TP/year
1987 if at 1 mg/l TP effluent limit 30,557 Ibs TP/year
TP REMOVAL ESTIMATE ’ 201,403 1bs TP/year

Table 3.4: Phosphorus Removal Costs Under Current and Alternative Conditions

Current Plant Utilization Projected Plant Utilization
(10.16 MGD) - (1325 MGD)
9.5 mg/1 Influent 5.2 mg/1 Influent 9.5 rhg/l Influent 5.2 mg/1 Influent

TP conc. A TP conc. TP conc. TP conc.
a) Adjusted
TP conc. 7.5 mg/l 3.2 mg/l , 7.5 mg/l 3.2 mg/l
b) Annual TP
removed at _
1 mgl 201,403 Ibs. 68,042 lbs 262,173 lbs. 88,736 lbs.
¢) Annual Capital |
cost of TP removal  $600,000 . $600,000 $600,000 $£600,000
d) Variable Annual
Cost of TP
removal* $560,000 $560,000 $730,315 $730,315

66




e) Total Cost . ’
of TP removal $1,160,315  $1,160,315 $1,330,315 - $1,330,315

f) Ave. Cost $5.76 $17.05 _ $5.07 $14.99
of TP removal :
“(e)/ (b)

*Variable costs of phosphorus removal are assumed to increase in direct proportion to flow
volume as capacity utilization increases.

Discussion: Determinants of Phosphorus _Rgm'gvgl Cost;

As in the case of Rogers, the most important influence on phosphorus removal cost at the RWRP
is the initial concentration of phosphorus in the wastewater influent, not the degree of capacity
utilization. If the influent TP concentration at Rochester were a “typical” 5.2 mg ¢/l instead of
the current 9.5 mg P/l level, at present flows  the plant would be removing 133, 361 pounds a
year less phosphorus as a result of meeting its 1 mg P/l effluent limit. That is a 66 percent
reduction. The result of this reduction in estimated phosphorus removal is to increase the
average annualized cost of phosphorus removal by 296 percent, from’ $5.76 to $17.05 per
pound. The reason is straightforward: as the total annualized cost of $1,160,315 is divided by
fewer pounds of phosphorus removed, the unit cost of phosphorus removal increases
proportionately.

Unit costs also are sensitive to the degree of capacity utilization, but to a much smaller extent A
than to the initial phosphorus concentration. As capacity utilization of the RWRP increases from
its current level of 10.16 MGD to the annual average flow rate of 13.25 MGD, projected for '
2010, the total annualized cost of phosphorus removal increases by $170,000 to $1,330,315, or
by 15 percent, solely as a result of increased variable costs. At the same time, the quantity of